PLUS WORLD COMPANY LIMITED

ENVIRONMENTAL IMPACT ASSESSMENT

Purified Drinking Water (Wave Plus) Factory

Prepared by:

) MYANWEI

MYANWEI ENVIRONMENTAL SOLUTIONS COMPANY LIMITED

12/22/2023



MYANWEI

No. (49/B), Innyar Yeik Thar Street, Mayangone Township, Yangon Region, The Republic of the Union of Myanmar.

Mobile: (+95) 9 421137569, 9 5185776; Emai: env@myanweiconsulting.com, Website: www.myanweiconsulting .com

22.12. 2023
Subject; Commitment of Environmental Impact Assessment (EIA) Report

We refer to the captioned EIA report, which has been prepared and finalized by
MYANWEI Environmental Solutions Company Limited in compliance with EIA procedure
(December 2015) and other relevant laws and rules. We believe, to the best of our knowledge at
[...]
No. | Item Qty Production/Month Production/Year
1 1 Liter pcs 300,000 3,600,000
2 0.6 Liter pcs 600,000 7,200,000
3 0.3 Liter pcs 900,000 10,800,000
Table 3-4 Production Rate (Liter)
No. | ltem Qty Production/Month Production/Year
1 1 Liter Liter 300,000 3,600,000
2 0.6 Liter Liter 1,192,000 14,304,000
3 0.3 Liter Liter 3,819,000 45,828,000

WAVE PLUS Gqoo§e: 2ogudseeniq:

=5 20 liters

1 liter
. 600 ml
L= ¥ 300 ml
| ( | -
| )
MaE| | e

Myanwei Envionmental Solutions Co., Ltd. Page | 122



Plus World Company Limited
Environmental Impact Assessment

22-Dec-23

'_!ﬁ

Figure 3-15 Products Photos of Proposed Project

3.4. FACILITY OF TH FACTORY

3.4.1. Machinery and Equipment

Plus World Company Limited will install automation systems for fully automatic systems
control of each process machine or complete processing line. List of operation accessories and
machinery required and imported from China as mention in Table 3-5 and machine photos are
described in Figure 3-16. The office equipment, utilities, the materials for bathroom and vehicles will
purchase from local.

Table 3-5 List of Machinery and Equipment in Proposed Factory
No. | Description HS Code | Unit | Qty
1. Water Treatment 8421 Set 2
2. BFC Combi Block 8422 Set 2
3. Blower -Filler-Crapper Combi System Set 2
4. Preterm De dust in System Set 20
5. Blow Mold — 1 Pcs 20
6. Blow Mold — 2 Set 20
7. Blow Mold - 3 Set 2
8. CAP Feeding Device Set

Myanwei Envionmental Solutions Co., Ltd. Page | 123



Plus World Company Limited

Environmental Impact Assessment 22-Dec-23
9. CAP Sterilizer Set 2
10. | Change Over Parts for Filler 600 ml Set 2
11. | Change Over Parts for Filler 2000 ml Set 2
12. Conveyor System 8428 Set 2
13. Full Bottle Convey Set 2
14. Pack/Case Conveyor System Set 2
15. | Whole Line Electrical Control Set 4
16. Lamp Check Station Set 2
17. Bottle Blow Dryer Set 4
18. Labelling Machine 8422 Set 2
19. Preform Dumper Set 2
20. | Water Chiller Set 2
21. | Sleeving Labeling Machine Set 6
22. | Conveyor Lubricant System Set 2
23. In-Line Level and Cap Detection System Set 4
24. | Changeover Parts Set 2
25. | Shrink Wrapping Machine 8422 Set 2
26. | Shrink Wrapper Set 4
27. | Changeover Parts Set 2
28. | Inspection System 9031 Set 2

(Packing Cost, Transportation, Installation, Commission Cost)
29. High Pressure Air Compressor 8414 Set 2
30. Low Pressure Air Compressor 8441 Set 2

Water Treatment System Bfc Combi Block

Myanwei Envionmental Solutions Co., Ltd. Page | 124



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Low Pressure Compressor High Pressure Compressor
Figure 3-16 Machinery and Equipment Photos of Proposed Project

3.4.2. Facilities of Production Accessories

Facilities of production accessories are purchased in local market, there are Preform
bottle tube from Indorama Ventures Packaging (Myanmar) Limited, TSEZ; Bottle Cap from San Myint
Aung and Wingo; Label from Diamond and Shrink from Tharaphusan Plastic Factory.

(Noted: this project is not used the PET Plastic for raw materials. And also, not used the chemical in
bottle blowing process.)

Myanwei Envionmental Solutions Co., Ltd. Page | 125



Plus World Company Limited

Environmental Impact Assessment 22-Dec-23
Table 3-6 List of Bottle and Accessory Requirement
No | Particulars AU vear
1 2 3to 30
1 Bottle (one liter) pcs 36,864,000 40,550,400 44,605,440
2 Bottle (0.6 liter) pcs 46,080,000 50,688,000 55,756,800
3 Bottle (0.3 liter) pcs 36,864,000 40,550,400 44,605,440
4 CAP (White) pcs 738,620 812,482 893,730
5 Cap Seal pcs 1,231,034 1,354,137 1,489,551
6 Cap pcs 119,808,000 | 131,788,800 | 144,967,680
7 Shrink (1 & 3 Liter) pcs 168,960 185,856 204,442
8 Shrink (0.6 Liter) pcs 96,000 105,600 116,160
9 Label (one liter) pcs 36,864,000 40,550,400 44,605,440
10 | Label (0.6 liter) pcs 46,080,000 50,688,000 55,756,800
11 Label (0.3 liter) pcs 36,864,000 40,550,400 44,605,440

Figure 3-17 Accessories for Water Bottle Making Process

Myanwei Envionmental Solutions Co., Ltd.

Page | 126



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

3.4.3. Human Resources

The project will be hired 365 local employees to run the operation. In current, there are male
employee 162 persons and female employee 30 persons. So, total employee is 192 persons. These
employees will be needed for positions including ASM, engineers, supervisors, accountants, staff,
admin, security. Therefore, the proposed project can create the job opportunities for local people.

Table 3-7 Requirement of Employees
Iltem Designation/Rank Citizen Foreign

1. | Senior management (Managers, senior official) 20 -
2. | Other management level (Except from senior management) 59 -
3. | Professionals - -
4. | Technicians 5 -
5. | Advisors - -
6. | Skilled Labour 77 -
7. | Workers 204 -

Total 365 -

3.4.4. Electricity Supply

Most of the electricity will be obtained from the national grid and that will reduce the
diesel consumption to some extent. The estimated electricity consumption from the National Grid
is 57,600 kWh/day. The project would receive electric power from Yangon Electrical Supply
Corporation (YESC) by installing 1500 KVA and 315 KVA transformers. The estimated electrical
usage is about 2800000 KW/hour per year.

If the electricity is obtained from the national grid, the estimated fuel consumption will be
310,000 liters (28 months): if not the total fuel consumption will be 1053,000 liters (28 months).
The low fuel consumption of 500 KVA generators which is 15000 PRPM and 50 Hz frequency will be
installed to run the operation during the electricity cut off. This generator has 415 output volt and
include sound proof system. The 27.2 gallons per hour may consume for operation.

Table 3-8 Annual Electricity Usage of Proposed Project
No. (Plirr;tiscuurLar;tSion) T A 1 Yezar 3to 30
1 | 1-500 unit 500 500 500
2 | 501-5000 unit 4,500 4,500 4,500
3 | 5001-10000 unit 5,000 5,000 5,000
4 | 10001-20000 unit 10,000 10,000 10,000
5 | 20001-50000 unit 30,000 30,000 30,000
6 | 50001-100000 unit 50,000 50,000 50,000
7 | 100001-above unit 2,700,000 2,700,000 2,700,000
Total Unit 2,800,000 4,100,000 4,300,000

Myanwei Envionmental Solutions Co., Ltd. Page | 127



Plus World Company Limited

Environmental Impact Assessment 22-Dec-23
Table 3-9 Fuel Requirement of Proposed Project
Year
No. | Particulars A/U
1 2 3 4to0 30
1 Diesel gallon 342,600 492,700 551,840 579,392
2 Lubricant gallon 200 200 200 200

Figure 3-18 Electricity supply system

3.4.5. Firefighting System

The smoke detectors, fire alarm systems, sprinklers and fire escape systems will be installed
to alarm the workers to escape from the factory safely. The automatic sprinklers will be installed in
factory buildings. The fire hose reels will be placed every corner of the factory buildings. The main
breakers will install which can automatically break down the unwanted voltages to prevent the electric
shocks. The electric lines will be checked by the specialist to prevent fire and electric shocks. The
water from underground water tanks and the overhead tanks will be connected to put out the fire. The
fuel storage system training and the firefighting training will be arranged for the workers. The fire
extinguishers will be placed according to the instructions of Myanmar Fire Force Ministry.

Myanwei Envionmental Solutions Co., Ltd. Page | 128



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Myanwei Envionmental Solutions Co., Ltd. Page | 129



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Figure 3-19 Firefighting installation photo

3.5. AMOUNT AND TYPE OF WASTE AND WASTE MANAGEMENT FACILITIES

The project will be generated reject water from water purification process and reject solid
wastes such as cap, water bottle, label and shrink as recycle wastes from labelling and packing
section. The reject water from water purification process is reused as domestic water in toilet and
canteen. The reject solid wastes are resale by connecting with local waste buyers one time per 2
months. Other domestic solid waste and liquid waste from the domestic used of employee are
disposed by connecting with the Yangon City Development Committee (YCDC) once a week.

Table 3-10 Waste Generation and Waste Amount
Operation Activities Type of wastes Estimated waste amount Remark
Water purification | Reject water Total Raw water - Total | These reject waters are
process Production Water = Reject Liter | feused ™ as  domestic
5,590,000 - 5,311,000 = water in toilet and
279,000 liter per month canteen

Water filling and capping | No waste - -

Labelling and packing Reject bottle, cap, 935.63 kg/month These wastes are not
label and shrink disposed, resale to out-
site suppliers for recycle
wastes
Distribution No waste - -

3.5.1. Wastewater Treatment System

Under operation stage, the wastewater from toilet is treated by Membrane Bioreactor (MBR)
process which is an emerging advanced wastewater treatment technology. Wastewater dilution takes
place only via toilet flushing which results in high BOD, nutrients and salt concentrations.

The solid/liquid separation is done om solid separation tank and the liquid is pumped out into
the media filtration tank. This solid separation tank removes about 60-70% of suspended solids and
the liquid leaving the primary sedimentation tanks still contains very fine solids and dissolved matters.

Myanwei Envionmental Solutions Co., Ltd. Page | 130



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

In the media filtration tank, the air is pumped into this tank as aeration to promote the microbial growth
in the wastewater and the remaining solids are decomposed by the microbes.

This effluent containing very fine solids and dissolved matters from the media filtration tank
is settled in the sedimentation tank. Then the liquid from sedimentation overflow into the effluent tank.
The liquid from the effluent tank is passed through the pressure line to prevent filter backwash. The
liquid is passed through the sand filter which remove suspended matter, as well as floating and
sinkable particles. Then the liquid is passed through the carbon filter which remove organic that can
affect taste, odor and color. The liquid is then sanitized by passing through UV12 GPM. The result
liquid is then chlorinated and the discharged into the drain.

Solid Media
Separation Filtration
Tank Tank

Wastewater
Inlet

Sedimentation

Tank

Pressure line
for filter
backwash

Carbon

Discharge Uv 12 GPM Filter

Chlorine Tablet

Figure 3-20 Wastewater Treatment Process Diagram

Myanwei Envionmental Solutions Co., Ltd. Page | 131



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

[——2100mm Pige Sleeve for Level flost switch
7

e 0 e e 0 4 i Sand Filter Carbon Fiter
"
H I H 8 B | o iresbaonn o
%l Fgle o~ h H
u‘ H h " b
Waste Water Inlet = 1 T3 EéE = w
A : sl m 126PM To Discharge
H o) i
— ->
a
5omn Vent ! 7250 A | o T g | Gsomm ventpipe \ e s
Poesseve m25men (2 Nosy Pipe Sieeve
To Air Pump DBMX-1: - - -
SOLID SEPARATION MEDIA FILTRATION SEDIMENTATION ~ EFFLUENT
TANK TANK. TANK TANK
4a7Tm 86m 33m 3sm
PLAN
—_— Control Panel Sand Filter Carbon Filter uv
WD-500 WD 600 126PM

-
| | ) ]

| |

| |

pressureLine | I

tor fiters backwsh
-

Pipe sleeve @25mm (3 Nos)
150

= Chiorie Tabiet Feeder
To Alr Pump DBMYX-
Manhole Manhole Manhole Manhole anhbie [ To Discharge
7 Ground Level 600600 600x600 ; i N\ 600x600  600x600 Booxd00 — 7 Ground Level
% =N e = B2
7 H ;J— f ) [l
o
Waste Water Inlet E o o | ::I
e 1‘;" ! Chiorne tabiet dis
H P H — penser
H 1h
2700 H | |t
H, ool | B i kg
20 H I SR
{70 188 I =i
Level float switch (3 Nos)
TR Ta e 1M 4F
fisi
H H
k&;mm Pump
j mrreryy 40PU2.25 (2 Nos)
SOLID SEPARATION MEDIA FILTRATION SEDIMENTATION ~ EFFLUENT
TANK TANK TANK TANK
aTm sem 33m 36m
SECTION
NO.20-A, YWAR I.AE T.ANF, DI‘.[‘“:“LOL:‘:\}K)N M CLIENT NAME DRAWING TITLE SCALE  ; 1:30 | PAPER SIZL© A3
7A-NORTH WARD. THINGANG YUN TSP, foowess f PLUS WORLD CO,LTD WASTE WATER TREATMENT SYSTEM | REVISION © 00 |
YANGON, MYANMAR £ CAPACITY - 10 mPidny v
TEL  : (01)S71656.565797 - Al DR
T - PROJECT NAME DRAWNBY KAY THI THEIN ZIN
Fax PLAN & SECIION E : TONIN
e WAVEBLUSEACTORY CHECKED BY - [ Myonmisn anva
APPRCVED BY | MYOMINHLAING

Figure 3-21 Wastewater Treatment System Drawing

3.5.2. Drainage System

The factory will install concrete drainage channels along the factory. The effluent from the
wastewater treatment process will be discharged into the drain. Rain water or domestic wastewater
will be discharged into the existing drainage channel of the surrounding project area from the sides
of the building.

Myanwei Envionmental Solutions Co., Ltd. Page | 132



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

o R

Figure 3-22 Drainage System Photos
3.5.3. Solid Waste Management System

The factory will provide separate garbage bins at each building. All of the solid wastes will
be collected separately in garbage based on their types and stored in relevant separated waste bin:
non-hazardous waste, hazardous waste, re-usable waste and final wastes will be disposed by
connecting with Department of the Yangon City Development Committee (YCDC). Domestic wastes
are disposed with the truck weekly. The reject solid wastes are resale by connecting with local waste
buyers one time per 2 months.

Waste Bins

Myanwei Envionmental Solutions Co., Ltd. Page | 133



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Reject Solid Wastes (Recycle Wastes)
Figure 3-23 Solid Waste Management System

3.5.4. Ventilation System

The factory ventilation systems consist of natural ventilation system and mechanical
ventilation system. The mechanical ventilation system is provided in office room, production area,
canteen and warehouse area.

Myanwei Envionmental Solutions Co., Ltd. Page | 134



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

e 4B A TESEK

- o —

T R | —p—

Figure 3-24 Ventilation System

3.5.5. Toilet Facilities

Currently toilet facilities have hygienic toilets already provided and categorized by gender,
marked distinctly for men and women by signs and symbols. In addition, toilet areas will also be
provided with water sinks, necessary toiletries, and hand washing soaps, hand drying facilities, and
waste bins. The numbers of toilet for male are 10 rooms and for female are 10 rooms, total 20 rooms.

Myanwei Envionmental Solutions Co., Ltd. Page | 135



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Figure 3-25 Toilet Facilities Photos

3.5.6. Medical and Health Facilities for Employees

Plus World Company Limited has medical and health care such as first aid boxes has been
provided to treat employees for minor injuries, sickness and emergency medical care. Moreover,
these medicines and first aid Kits are provided for emergency cases of workers. To prevent electric
shock hazards, electrical maintenance staff (handyman) is to be assigned to do regular inspections
and take preventive measures.

Figure 3-26 First Aid Box Photo

3.6. DECOMMISSING PHASE

The proposed project investment duration is 30 years. During the decommission phase, the
project will follow the rules and regulations to reduce the impacts on the environment.

3.7. ALTERNATIVE PROJECT SITE

The consideration of alternatives as one of the most critical elements of the environmental
assessment process and is required in terms of EIA procedures, 2015. Based on the requirements of
Article 58 in EIA Procedures, the EIA investigation shall also include an analysis of Alternatives. Such
analysis shall include a description of each Alternative, and an assessment and comparison of the
Adverse Impacts, required mitigation measures and Residual Impacts of the Alternatives.

Myanwei Envionmental Solutions Co., Ltd. Page | 136



Plus World Company Limited
Environmental Impact Assessment 22-Dec-23

Assessment of alternatives should include a comprehensive comparison of all potential
impacts, direct, indirect and cumulative, on the environment. The goal of evaluating alternatives is to